M E=E
5805, 5805S

AIZIE(Cummins B3.3)
=z o MIA{(PART'S CATALOG)

KUKJE MACHINERY CO..LTD



Cummins Inc.

New parts Warranty
Midrange
coverage
PRODUCTS WARRANTED

This warranty applies to New Parts marketed by Cummins for it's A, B, and C Series engines. It applies anywhere in the world where
service is available through a Cummins distributor A, B, and C Series dealer. *

COVERAGE

This warranty covers any failures of parts on or after December 1, 1986, Which result, under normal use and service, from defects in
workmanship or material (Warrantable Failures). The coverage extends six months from the date of first installation.

This warranty continues to all subsequent Owners until the end of the period of coverage.

CUMMINS RESPONSIBILITIES

Cummins will pay for all parts and labor needed to repair the damage to the engine resulting from the Warrantable failure. All labor
costs will be paid in accordance with Cummins published Standard Repair Time guidelines.

Cummins will pay for the lubricating oil, antifreeze, filter elements, and other maintenance items that are not reusable due to the
Warrantable Failure.

Cummins will pay reasonable labor costs for engine removal and reinstallation when necessary to make the warranty repair.

OWNER RESPONSIBILITIES

At the time when the parts are installed, Owner is responsible for the preparation of a Written record containing the following: (1) the
date of installation of the parts;(2)the engine serial number; (3)the engine miles, hours or kilometers of operation ;

Owner is responsible for the operation and maintenance of the engine as specified in Cummins Operation and Maintenance Manuals.

Before expiration of the Warranty, Owner must give notice to a Cummins distributor or A, B, and C Series dealer* of a failure
considered to be warrantable and deliver the engine to such facility for repair.

Owner is responsible for the cost of lubricating oil, antifreeze, filter elements and other maintenance items replaced during warranty
repairs except where such items are not reusable due to a Warrantable Failure.

Owner is responsible for communication expenses, meals, lodging and similar costs incurred by Owner as a result of a Warrantable
Failure.
Owner is responsible for non—engine repairs and for "downtime" expenses, cargo damage and all business costs and los

(In the United States, some states do not allow the exclusion or limitation of incidental or consequential damages relating to Consumer
Products, so the above limitation or exclusion may not apply to you)

LIMITATIONS

Cummins is not responsible for failures resulting from Owner or Operator abuse or neglect, such as: operation without adequate
coolant or lubricants; overfueling; overspeeding ;lack of maintenance of lubricating, cooling or air intake systems; improper st

Except for fuel pumps, Cummins does not warrant parts supplied by Cummins which beat the name of another company. These parts
are warranted by their manufacturers and not by Cummins. This category of parts includes, but is not limited to : hydraulic pump

Parts used in warranty repairs may be new Cummins, Cummins approved rebuilt parts, or repaired parts. Cummins is not responsible
for failures resulting from the use of parts not approved by Cummins.

Before a claim for excessive oil consumption will be considered, Owner must submit adequate documentation to show that
consumption exceeds Cummins published standards.

This warranty does not apply to parts furnished by Cummins at no charge to the Owner.

THIS WARRANTY IS THE SOLE WARRANTY MADE BY CUMMINS IN REGARD TO THESE PARTS. CUMMINS
MAKES NO OTHER WARRANTIES, EXPRESS OR IMPLIED, OR OF MERCHANTABILITY OR FITNESS FOR A
PARTICULAR PURPOSE.

_3_



=

o

Midrange

Cummins Inc.
HE g

< ol =0 — =
< 10 ™ o -
I <0 2 =10 RO o/ = = < M i
i H = o & my 10 ol = I+ wju
~ I, u 1 : B ]
pi} W N 7 KO 500K K- ? bo o il ol s I

i < ol gl o 7 K OF & = < Wl =3 of < H

m 3 LN a o " R #l i Z3 R .

_._.__ [ — o I_I._I - o H__l _ HT_ " x._ - o ol —

<] = 0l 2 = = o ] 0 S A - u

R 1 : T 09 2 o - = ) & 0l

o KO ) K o< > o 1| = 1 R — 0

) - a1 = n K ~ wl Jld ~ hd I

h Ho S+ ol W o o iy o < Rl = = © — o

ol I+ foo W S o7y T oW ELES i K ©@ L <

m™ _ Ul K ¥ O - Kl - _.Mulr. ol Kr K u_ru_.__._l _ o 00 K

ol = _ I {F o] i/ o [e) S —

o4 T =l of = ] b [<JNN] 0 Ul o = o

Ko ot ooz & Tz 0 T Rl 52 e =2 A h i

. ! K = = == - " .

i b N T 7 OF 3 o 3 T oy N %0 _x__ Mh m = = <| o

— - fis] — - = o

5 o A g <1 o X A i Tz 7 U oo R ol Ko

- e il W I Ol - o ol oo & I ;M ™o bl T

) & K s & o & To< W T35 Gl qBET WX Y K ™ H

4 - o > 1o = 0r e 1l 1 ol o 3 Pl U = o .

0fo | 0i0 o )l o __ < H o T > — 33 1 <l ™ mﬁ —_ _._._t

M = — 0l L o o b = i

R/ 3 El N Zur [ 7 OF = oo I . D i U

= > & oow oo “~ B oo H T ® CHey sy o) o

e I I Y5 & w8 N < Wy Nwuy I8 ¢ % Ko oy

i o o ELONR (Y s 2 U ® K 3 = PRy e W 7 . HRN

F I o o ox 5 1 o T 2 Wil gk Ho n T

T e 1+ 0 W o oF 2 2 o 00 _— = K o [H] e —

= ) T o e ol T — W d = o ok OF _um__.__v - il 1o I+ = 1 ol ©of

fn T T o. - - ol < 0 P = .- A0S = — R -

Bk = o om0 il B ® Ih i dr 3t 3 grmg o L o b ° ofl ..A_.o

0{0 S il ] <F A [H] e | _

B o = mk & o I s = = < e Foly K0z o P 0 7ol

3 &r u P o T kH 70 c ™ Klo = iy ol - - gl HIH iN w oW -

2w W gy " 7 ol 5 g = H <o T Lk TR S oo L} R

Tz - S y I iz Gl 505 = s U

=t oy . fr¢fo@r o f P oz fxo= lupoims of %L F

ol g =% @ g N T ~ K > o ° 3% ® e TRg IF o 1 o

L3>3 w3 o Te P &l 5l c B ol o < 4 Tgm T 20 4 =

% | ow g o T35 c N L ol Cojy MEOoOE o0 M w0

T3 @ o= wms @ K n= 2 N =3 bl R g 5o My I+ = 71

— —_ — = Z —< 0O = - — i [e] —_

= _ w__._ = W 200 o <0 o3 o m w_m_u K _”_.Mo N = KM %_: .Hr W, m._ Tk Hl ol o

1 SO OR sg @w X o e s _ . F < M 4! el g gl PwowowmooF <

o- < Dm0k = o o w Ik o ®y - 1 MRy o g A o -

_w Ki o 2o = g @ T & W U _ T 1o = Il i <] Tl

o = < Rl ~ N ol Wl £ A RN 21 : Rl 0 Az = "

ol o 3 T =z L MR = = I o~ . Rw  fiz ol 5 =| oF

K Iq./| T Sl m_ o- w u_.E wi ._M: € .Xro [e) _ ol T A_Aﬁ %o ol < _;._o i ~ o_E il O_ a O_I

AN RN e s o o 2 % © — Wy - o o bt

kI LA Fo o0 = wo- o Hu w Sl - < gw W NRE ww o 2 LY

K<) o < A K ==L = P X O 4 Il - 1 < <H IS T b = 7

o — <1 U EURS] < 5l T -5 S et = I i B Hl T oy ol <= ~ = o Kl

<z T O - gim F HE W o > o g™ FoEXoaT o= 0oz AP

O E3 o ThHh 0w jpo o T B 2 Hof K Al Bl 2y g Al = .

= oy J R oz} oo Foo= =< S R o N hu o & 8l ol K- _

K w2 K o o H TR X gy 98 A O 200 Fo Hafdl T oam ok SR

o0 o o B Tw T 0w 4 ol ©o R ) [ o ol H 55 w_._ B < _% oF Wm o = < Ul wjr

< 1y s i __MH_V ul _A,H_V oF o o GO Sl 2 _5& T Mm H A;_. AaM = mﬁ TR = Hi

T 5 N o F Koo ™ T < T 5 CRZ & a[N

o 5l % o2 W S o W H HIKE A4 ) o UF T [ B 1+

<| o TR M ol 10 o Toop o< ofu < sl T T K N R H o == 1120 = . r_._

2 R =3 = 3 s il K S i H

ol K| 2008 Koo o= o P._ o <k uﬁw h o|_“_ <l 5 M“__ = 0f0 = - T Nn_ ok H_r RO H l o+ _ o ol = AW_ —_

w S Wb Koo KD "W ORWT 5 g kT i — ol gy 7 so  %w o = ° -
— _...__._”_ o_._m o_._Mm | Ol_H_-_a H_u_ H_u_ O|~ MEIﬁaE LN HID.O HIOl_ %W&W o_l,_A ._M_.:m;_._.__.._m ._“_..__m_ % .AH__I A._I_l._l |_u_m oh_._._._
<0 H__. Koo =0 Ko Ko m_o <l _A_ﬂ mﬁ _A_ﬂ _A_ﬂ K- _% @B o p® m I i %0 o _.A_m 7l m_ o_Mr_q_ .w_ = %_ F___w l M_,_ x_o 0|

0 Mg HH o oY K © =) ay = o ® 0H 2 n = -
¥ H wla 5 = L g = Keio k-2 KF 110 ol R = =
HI H u.__n Huws = ol ™ ol ol 0F iy ok OEOF o © o__mw_n.m A = M_me <l u:mm FW m= Klo H _Alﬁ
m N 5 W®Kw ™ ™ < ™ 3RO < HAuw AT 4 _M_nm & o E Lol KU oo ™ Ko < L H <
o [E] 8% W Fw3uJL = Ko oK oo TT H_t m_v._“_



5 Xl(Table of contents)

PART AXHZ ENGINE PART PAGE
1 J¥IF Ze CRANKSHAFT PULLEY 6
2 oo 3|E RIBBON HEATER 7
3 AEH 25 CYLINDER BLOCK 8
4 I3 = CRANKSHAFT 10
5 M= CAMSHAFT 11
6 Ef = TAPPET 12
7 ZZE PT0 FRONT PTO 13
8 Sl ALTERNATOR 14
9 LHMT| EA ALTERNATOR MOUNTING 15
10 2 HE FAN BELT 16
11 7100 FUHE HH TACH DRIVE COVER 17
12 A =2 FAN PULLEY 18
13 2 Z2 oA PULLEY MOUNTING 19
14 A= 0{1Y| FUEL FILTER 20
15 HE EAI HZ FUEL LNJECTION PUMP 22
16 HE HI A FUEL PUMP MOUNTING 23
17 A=z 2AL mo|= INJECTOR FUEL SUPPLY TUBE 24
18 HE ES A FUEL RETURN 25
19 7101 #Holx GEAR COVER 26
20 O}0| & 7|04 IDLER GEAR 28
21 S|Ef WH HEATER VALVE 29

22 AZIH o E CYLINDER HEAD 30
23 =71 ol EH INTAKE MANIFOLD CONNECTION 32
24 HE AL HE INJECTOR 33
25 =7| o4 INTAKE MANIFOLD 34
26 oF QI ZIl ghO| FRONT ENGINE BRACKET 35
27 T Gl gl REAR ENGINE BRACKET 36
28 22 AO|X| OIL GAUGE 37
29 Y BE HZ LUBRICATION Ol IL PUMP 38
30 22 FiH OIL FILLER PLATE 39
31 22 ZEE 2d Z& OIL FILTER & OIL COOLER 40
32 TAE CONNECTION ROD AND PISTON 42
33 27 ROCKER LEVERS 43
34 ZX| EHX| SENSOR PLUMBING 44
35 g = 3 b VALVE COVER 45
36 2 FdH OIL FILLER 46
37 H2Zt vl E 2A WATER OUTLET CONNECTION 47
38 2t H= WATER PUMP 48
39 s Z[oj | =EO EXHAUST MANIFOLD 49
40 e | BALANCE ASS'Y 50
41 S 2HA TUBE SUCTION 52
42 =l ZHA FRAME 53
43 QUM A PAN OIL 54
44 E20|E ZHA PLATE 55




ol &I (ENGINE)
=3 = Z2|(CRANKSHAFT PULLEY) - 1
32 3% Z2|(CRANKSHAFT PULLEY)

1
A : 5805
B : 6530
HS BEHS =3 T2HQ'ty) H| 2D
Key Part No Par t Name A B Remark
1 | C0105031845 |[&ZF =E SCREW, HEXAGON HEAD CAP 1 1
2 | 6136311431 (=& &t PLATE, ADJUSTING 1 1
3 | C6204331420 |[aAHIASF E=| PULLEY, CRANKSHAFT 1 1

_6_



ol 5|E{ (RIBBON HEATER) - 2
oflof 5|E{ (RIBBON HEATER)

ol X (ENGINE)

S
A : 5805
B : 6530
HS BEEWHS =4 T=2FH(Q'ty) H| D
Key Part No Par t Name A B Remark
1 | C6008157310 [2IZl S|E HEATER, ENGINE 1 1
2 | €6136114850 |4 WAz GASKET, CONNECTION 1 1




Ol = (ENGINE)

Al2I{ &5 (CYLINDER BLOCK) - 3
Al2if 22 (CYLINDER BLOCK)




ol X (ENGINE)

Al2if 25 (CYLINDER BLOCK) - 3
Al2I{ 25 (CYLINDER BLOCK)
A : 5805
B : 6530

HS| FEHDS =4 T2 Q' ty) H| 1L
Key Part No Part Name A B Remark
1 | c6205211513 [AM2IH £2 BLOCK, CYLINDER 1 1

2 | 6204211210 [H|O1™ Z4 CAP, MAIN BEARING 4 4 INo.1,2,3, and 4
3 | €6204211220 |Hlo{™ 24 CAP, MAIN BEARING 1 1 INo. 5

4 | C6204211610 |EE(HOZE ) SCREW, HEXAGON HEAD CAP 10 10

5 | 3094064 ak ofsy PLUG, EXPANSING 5 5

6 | C0704643016 |ZEF o}y PLUG, EXPANSING 7 7

7 | 3094028 W opy PLUG, EXPANSING 1 1

8 | 0704270312 [mto|= oO}uf PLUG, PIPE 1 1

9 | 3093782 Wa obol PLUG, EXPANSING 4 4

10 | C0704270108 |mto|= oO}7f PLUG, PIPE 4 4

11 | 0704641410 | =+ oY PLUG, EXPANSING 1 1

12 | 0704642216 |2 =k O}y PLUG, EXPANSING 2 2

13 | €6136521620 |ZaH = PIN, DOWEL 1 1

14 | 6204511620 |22® 2 HIZX  SHAFT, LUBE OIL PUMP 1 1

15 | 3098827 mfo| = o}y PLUG, PIPE 3 3




Ol = (ENGINE)

323 = (CRANKSHAFT) - 4
™3 = (CRANKSHAFT)

A : 5805
B : 6530
HS BEEHS =4 TZH(Q'ty) Bl 11
Key Part No Part Name A B Remark
6204311201 [A™H3 = CRANKSHAFT, ENGINE 1 1
1 | C6204311111 [AHIT = CRANKSHAFT, ENGINE 1 1
2 | 6204311220 |33 = 7|0 GEAR, CRANKSHAFT 1 1
3 | 6206311530 |7| KEY, PLAIN WOODRUFF 1 1
4 | 6204218100 (M2l H o BEARING, MAIN 5 5
5 | 6204218510 |ABHAE HOE BEARING, THRUST 3 3

_1 0_




gx

:q

Z§ = (CAMSHAFT) - 5
(CAMSHAFT)

ol X (ENGINE)

A : 5805
B : 6530
k=3 BEHS =9 T2(Q'ty) H| D
Part No Par t Name A B Remark
(6204411300 | = CAMSHAFT 1 1
0143500825 |52+ ZX| 2 E SCREW, HEX FLANGE HEAD CAP 2 2 [M8X1.25X20
_1 1 —




(ENGINE)

Ef = (TAPPET) - 6
Ef = (TAPPET)

Kl
&l

5805

A
B

6530

=1l

Remark

—
2| oo ©
(=]
iy
0
MP_IA88
T
L
o
o
<< T
P
)
~ 0O
L
O|l= -
sEld O
™ SOt ©
ov Z| > o
W C
4]
o
Ul
R <
o A
o O
__O._o11
N11
lu_.u_l AN ™
| T T
_u__._”_vl44
MER
“_u_lDln/_n/_
O ©O
O O
__iy
4@12

i

_1 2_



THE PTQ (FRONT PTO) - 7
ZHE PTO (FRONT PTO)

ol X (ENGINE)

A : 5805
B : 6530
HS f2E2HS =34 +Z(Q'ty) Bl 11
Key Part No Par t Name A B Remark
1 | €6204219700 |AFOIE PTO SHAFT, PTO 1 1
2 | €0604006207 |= HIHH BEARING, BALL 1 1
3 | 6130229160 |= H|0{ 2 BEARING, BALL 1 1
4 | C6204219160 |PTO stF& HOUSING, PTO 1 1
5 | 6144219811 |7HH PLATE, COVER 1 1
6 | C0700002085 |0& SEAL, O RING 1 1
7 | C0143501020 |2 EEX| 2E SCREW, HEX FLANGE HEAD CAP 2 2 [M10X1.5X20

_1 3_




Ol = (ENGINE)

g5t 7| (ALTERNATOR) - 8
4t 7| (ALTERNATOR)

A : 5805
B : 6530
HS BEEWHS =4 T=2FH(Q'ty) H| D
Key Part No Par t Name A B Remark
1 | C6008611611 |&& 7| ALTERNATOR 1 1

_1 4_




ol X (ENGINE)

18

FS 7] A (ALTERNATOR MOUNTING) - 9
7| ZA (ALTERNATOR MOUNTING)

u

A : 5805
B : 6530
HS f2E2HS =9 +Z(Q' ty) Bl 11
Key Part No Par t Name A B Remark
1 | 6204816380 |&X7| =Hut PLATE, ADJUST 1 1
2 | €6130216760 |Z2} COLLER, SHAFT 1 1
3 | €6204816321 | A uto| BRACKET, ALTERNATOR 1 1
4 | C0143500830 |2t EUWA| 2E SCREW, HEX FLANGE HEAD CAP 1 1 IM8X1.25X30
5 | C0164330823 |&2tM PLAIN WASHER 1 1 M8
6 | C0143501040 |2+ ZEX| 2EE HEX FLANGE HEAD CAPSCREW 1 1
7 | C0143500825 |52+ EEX| 2E SCREW, HEX FLANGE HEAD CAP 2 2
8 | C0101831095 =2t EMX| 2EE SCREW, HEXAGON HEAD CAP 1 1
9 [ C0158001008 [S2t STX| LHE HEX FLANGE NUT 1 1
10 | C0164021016 |=H =M PLAIN WASHER 2 2

_1 5_




Ol = (ENGINE)

2 HE (FAN BELT) - 10
#l "WE (FAN BELT)

s, A
: ﬂ??!zf.,/'

4

A : 5805
B : 6530
HS FEEHS =9 T2HQ'ty) H| 2D
Key Part No Par t Name A B Remark
1 | C0412021747 |&I HE BELT, FAN 1 1 |748mm LENGTH (48")

_1 6_




ol X (ENGINE)

7101 FHE HH (TACH DRIVE COVER) - 11
7101 FHE 7| (TACH DRIVE COVER)

A : 5805
B : 6530
HS 2E2HS =Y +2Z(Q'ty) Cf el
Key Part No Part Name A B Remark
1 | 3092361 otll M EF FHH PLATE ,COVER 1 1
2 | 3094339 o SEAL, O RING 1 1
3 | 0143520616 [S2+ ETHX| S E SCREW, HEX FLANGE HEAD CAP 2 2 |M6XP1.0X16

_1 7_




:

Ol = (ENGINE)

#l Z2| (FAN PULLEY) - 12
#l Z2| (FAN PULLEY)

A : 5805
B : 6530
HS BEHS =9 T2HQ'ty) H| 2D
Key Part No Par t Name A B Remark
1 | C6205613240 |&I ==& PULLEY, FAN 1 1 |135mm DIA
_1 8_




ol X (ENGINE)

# Z2| A (FAN PULLEY MOUNTING) - 13
#l E2| A (FAN PULLEY MOUNTING)

2
A : 5805
B : 6530
HS BEEHS =34 TZH(Q'ty) Bl 11
Key Part No Part Name A B Remark
1 | C6143613150 [ & PLATE, CLAMPING 1 1
2 | C0143500814 |SZEX|ZE SCREW, HEX FLANGE HEAD CAP 4 4 M8 X 1.25 X 14

_1 9_




Ol = (ENGINE)

oi2 o{Z}7| (FUEL FILTER) - 14
o1z 0o{1}7| (FUEL FILTER)

G

od

-+

_20_



ol X (ENGINE)

oi2 o{Z}7| (FUEL FILTER) - 14
o1z 0o{1}7| (FUEL FILTER)

A 1 5805
B : 6530
HS FEEHS =9 T2 Q' ty) Hl 2
Key Part No Part Name A B Remark
1 | C0143501020 |SZUEMX=E SCREW, HEX FLANGE HEAD CAP 2 2
2 | C0700501212 |7tAZ) GASKET, FILTER 1 1
3 | 6204715740 |ZQIE JOINT 1 1
4 | C6204715990 |2 HOSE, FLEXIBLE 1 1
5 | 6204716580 |7HH PLATE, COVER 1 1
6 | C6003112110 | =& EE FILTER, FUEL 1 1
7 | C6204717210 |2 H o6l = HEAD, FUEL FILTER 1 1
8 | 6204717220 |0& SEAL, O RING 1 1
9 | €6204717230 |EZ=FHMAM SENSOR, FLUID LEVEL 1 1
10 | 6204717240 |0&H SEAL, O RING 1 1
11 | 6204717250 |E2{1 PLUG, DRAIN 1 1
12 | C6204735710 |E3=E SCREW, BANJO CONNECTOR 1 1
13 | 3094020 SSEE SCREW, BANJO CONNECTOR 1 1
14 | 3918192 Al M WASHER, SEALING 4 4
15 | 3925344 FLEUXZE SCREW, HEX FLANGE HEAD CAP 2 2 IM10 X 1.50 X 30

_21_




Ol = (ENGINE)

oAE EAF BT (FUEL INJECTION PUMP) - 15
HAFE EAI I (FUEL INJECTION PUMP)

A : 5805
B : 6530
HS BEHS =9 T2HQ'ty) H| 2D
Key Part No Par t Name A B Remark
1 6204711320 | & AL HIZ= PUMP, LNJECTION FUEL 1 1 |For Naturally
Aspirated
Industrial,

AAHP_@ 2600RPM__\ME

_22_



ol X (ENGINE)

iz HXZ A (FUEL PUMP MOUNTING) - 16
2 HZ ZA (FUEL PUMP MOUNTING)

3 4

&

A 1 5805
B : 6530

Hg| FEFHS =4 +Z(Q'ty) Bl 11
Key Part No Part Name A B Remark
1 | 3094339 o SEAL, 0 RING 1 1

2 | 6204713240 |9 =ZH=Z J|0f GEAR, FUEL PUMP 1 1

3 | 6206713630 |HE NUT, HEAVY HEXAGON 1 1 M4

4 | C6130321361 |[H<2IM WASHER, PLAIN 1 1 (M14

5 | 6204713311 |HZ= #HolA BRACE, FUEL PUMP 1 1

6 | C0116050830 |AS =E STUD 2 2

7 | C0158400806 |=Zt Z=MX| HE NUT, HEXAGON FLANGE 2 2 |M8X1.25

8 | C0700002135 |0& SEAL, O RING 1 1

9 | C6204713190 |2+ ZEX| HE SCREW 1 1

10 | C0143500812 |2t EMAl 2 E SCREW, HEX FLANGE HEAD CAP 1 1 [M8X1.25X12
11 | 3093980 LM WASHER, SEALING 1 1

12 | 06206213930 |2t EHMXA| S E SCREW 1 1 IM14X1.5X25
13 | €0164330623 |= 2N WASHER, PLAIN 1 1 |M6

14 | 6202731850 | ZHE = HiQ| BRACKET, FUEL PUMP 1 1

15 | C0143501016 |2k Xl EE SCREW, HEX FLANGE HEAD CAP 1 1 [M10X1.5X16
16 | C0143500816 |2t EMA| 2 E SCREW, HEX FLANGE HEAD CAP 1 1 |M8X1.25X16
17 | C6110236490 |AIH O A SPACER, MOUNTING 1 1

18 | £6201816560 |[AmH O] A SPACER, MOUNTING 1 1

_23_




Ol = (ENGINE)

(-]

2 FAb mto|= (INJECTOR FUEL SUPPLY TUBE) - 17
2 A} mo|Z (INJECTOR FUEL SUPPLY TUBE)

HS BEEHS =4 = =]
Key Part No Part Name A B Remark

1 | C6205715110 | = 1} =gt TUBE, INJECTOR FUEL SUPPLY 1 1 |Cyl.#1

2 | C6205715120 | = =t =gt TUBE, INJECTOR FUEL SUPPLY 1 1 |Cyl.#2

3 | €6205715130 |4 = u} =g TUBE, INJECTOR FUEL SUPPLY 1 1 |Cyl.#3

4 | 6205715140 |ed=Z o =gt TUBE, INJECTOR FUEL SUPPLY 1 1 |Cyl.#4

5 | C6204715710 |& 11 CLAMP, TUBE 1 1

6 | C0143520625 |2 EZEHX| 2EE SCREW, HEX FLANGE HEAD CAP 2 2 [MeX1.0X25

_24_




ol X (ENGINE)

A= E|F SA (FUEL RETURN) - 18
HAE E[S A (FUEL RETURN)

1
5
\ /
- N— \
6 / 10
A 1 5805
B : 6530
Hg| FEFHS =Y +Z(Q'ty) Bl 11
Key Part No Part Name A B Remark
1 | C0143500640 |2 EUMX| SE SCREW, HEX FLANGE HEAD CAP 1 1 [MBX1.0X12
2 | C0700501212 |A 2fM GASKET, FILTER 2 2
3 | C0728500100 |2 = CLIP 14 14
4 | C6202719450 |& A HOSE 2 2
5 | €6204715551 |O| =0l JOINT 1 1
6 | €6204715560 |¢4Z& 2t CONNECTOR 1 1
7 | €6204715570 |94 &t CONNECTOR 1 1
8 | 6204715581 [ CAP, TUBE 2 2
9 | C6204719100 |El7F T2 TUBE, FUEL DRAIN 2 2
10 | C6204719160 |= A HOSE, FLEXIBLE 2 2

_25_




(ENGINE)

7101 #lolx (GEAR COVER) - 19

710 #HolA (GEAR COVER)

_26_



ol X (ENGINE)

Z10f #Ho|lA (GEAR COVER) - 19
7|10{ #olA (GEAR COVER)

A 1 5805
B : 6530
HS BEEHS = T2(Q'ty) Bl 2
Key Part No Par t Name A B Remark
1 | C6204213240 |ZHE = PLATE, FRONT 1 1
2 | €6206213840 |ZRHE T J|AZ] GASKET, FRONT PLATE 1 1
3 | C0143500816 |2+ EzHX| S E SCREW, HEX FLANGE HEAD CAP 2 2 |M8X1.25X16
4 | £6204213850 [ElO|Y = PIN, TIMING 1 1
5 | C6204213123 |71 #HOlA COVER, GEAR 1 1
6 | C0700002135 |0& SEAL, O RING 1 1
7 | C0143500855 |2+ ZEHX| 2 E SCREW, HEX FLANGE HEAD CAP 5 5 |M8X1.25X55
8 | C0143500870 &2t E;MX| 2 E SCREW, HEX FLANGE HEAD CAP 2 2
9 | C0143500860 [=2+ ZzHX| S E SCREW, HEX FLANGE HEAD CAP 4 4 |IM8X1.25X60
10 | C0143500865 |2 Z!X| 2 E SCREW, HEX FLANGE HEAD CAP 6 6 |M8X1.25X65
11 | €6204213130 [HEZEAMEHZ b COVER, ACC. DRIVE 1 1
12 | 6204213510 |2 Al SEAL, OIL 1 1

_27_




Ol = (ENGINE)

oto|= Z7|of (IDLER GEAR) - 20

olo[& 7| (IDLER GEAR)

A 1 5805
B : 6530
Hg| FEFHS =9 +Z(Q'ty) Bl 11
Key Part No Part Name A B Remark
1 | C6204316110 |otol= Z|0] GEAR, IDLER 1 1
2 | C0406505520 |Zz} SPACER 1 1
3 | €0600232006 |H|O{& BEARING 2 2
4 | 6204316130 |= SHAFT 1 1
5 | C6144212420 |24M PLATE 1 1
6 | C6144212500 |A SHIM 1 1
7 | C0143501270 (&2 ZEX| 2 E SCREW, HEX FLANGE HEAD CAP 1 1 [M12X1.75X70

_28_




5|E{ W= (HEATER VALVE) - 21
o|E{ 4= (HEATER VALVE)

ol X (ENGINE)

A : 5805
B : 6530
HS BEHS =9 T2HQ'ty) H| 2D
Key Part No Par t Name A B Remark
1 | C0272020607 |=2{1 PLUG, PIPE 2 2 3/8 JPT

_29_




| (ENGINE)
Al2IH 5= (CYLINDER HEAD) - 22
e

(CYLINDER HEAD)

-

_30_



ol I (ENGINE)
A2 3| = (CYLINDER HEAD) - 22
Al2IE 8= (CYLINDER HEAD)

A 1 5805
B : 6530
HS FEEHS =9 T2 Q' ty) Hl 2
Key Part No Part Name A B Remark
6204111501 |AZIH 5= HEAD, CYLINDER 1 1
1 ] 06204111511 |AM2IH 3§ = HEAD, CYLINDER 1 1
2 | €6204191310 [HE Jlo|= VALVE STEM GUIDE 8 8
3 | 3093877 Wz opol PLUG, EXPANSION 1 1
4 | 3093782 W& ol PLUG, EXPANSION 9 9
5 | C0704642216 |4 = Of7| PLUG, EXPANSION 3 3
6 | 3094064 wEk opoi PLUG, EXPANSION 11 11
7 | 3093719 YE molz PLUG, PIPE 1 1
8 | 6204118910 [ofloftfj~| }to|= PIPE, AIR LNLET 2 2
9 | C6207414110 |§7| ¥ = VALVE, [INTAKE 4 4
10 | 6204414210 |Hi7| ¥ = VALVE, EXHAUST 4 4
11 | £6204414510 [HiZ7]| W= X}z SEAT, EXHAUST VALVE 8 8
12 | C6204414520 |=2E{ = PIN, COTTER 16 16
13 | 6204414410 |2 A= SPRING, VALVE 8 8
14 | 06204414541 | = AHEAl SEAL, VALVE STEM 8 8
15 | £6204111840 [l = ZHAZ! GASKET, CYLINDER HEAD 1 1
16 | C6204131610 |dlE =2 E CAPSCREW, TWELVE POINT 17 17 [M12X1.5X120
17 | C6204414550 |ZH CAP, VALVE 8

_31_




Ol = (ENGINE)

7| oy Z0 (INTAKE MANIFOLD CONNECTION) - 23
£7| ofy Zrq (INTAKE MANIFOLD CONNECTION)

A : 5805
B : 6530
HS BEEHS =4 TZH(Q'ty) Bl 11
Key Part No Part Name A B Remark
1 | C6204124240 |olOf5|Ef 4 =t CONNECTION, AIR INTAKE 1 1
2 | €6136114850 [ZHAZ] GASKET, CONNECTION 1 1
3 | C0143501070 |2t ZEX| 2EE SCREW, HEX FLANGE HEAD CAP 4 4 [M10X1.5X70
4 | C0272020204 |E2{1 PLUG, PIPE 1 1 [1/8 NPT

_32_




Az EAF WE (INJECTOR) - 24
Az BEA} ¥ = (|NJECTOR)

ol X (ENGINE)

A : 5805
B : 6530
HS f2E2HS =34 +Z(Q'ty) Bl 11
Key Part No Par t Name A B Remark
4089877 HAEEAL HE INJECTOR 4 4
1 | C6204113500 |HIZEA} WE INJECTOR 1 1
2 | 6204113880 |[7H A7l GASKET, INJECTOR 1 1
3 | €6204113850 |HX| Al SEAL, DUST 1 1
4 | C6204113810 & 2 CLAMP, RETAINING 4 4
5 | €6204113830 |2FM WASHER, SEALING 4 4 M0
6 | C0143501035 |2 ZEX| 2E SCREW, HEX FLANGE HEAD CAP 4 4 IM10X1.5X35

_33_




Ol = (ENGINE)

7| o (INTAKE MANIFOLD) - 25
&7| ofy (INTAKE MANIFOLD)

A : 5805
B : 6530
HS 2E2HS =Y +2Z(Q'ty) Cf el
Key Part No Part Name A B Remark
1 | C6204134132 |ollofof] = MANIFOLD, AIR INTAKE 1 1
2 | C0143501075 (&2 ZEX| 2 E SCREW, HEX FLANGE HEAD CAP 6 6 [M10X1.5X75
3 | C0143501065 |2 EZEhX| 2 E SCREW, HEX FLANGE HEAD CAP 2 2 [M10X1.5X65

_34_




oz

—

T

E

O| (FRONT ENGINE BRACKET) - 26
Ol Z Hto]| (FRONT ENGINE BRACKET)

ol X (ENGINE)

2
’m/é‘/l’{/&(/"i";”,’é
..gi/':,.y',"/

A : 5805

B : 6530
HS BEHS =9 T2HQ'ty) H| 2D
Key Part No Par t Name A B Remark

1 | C6206111930 |l X|X|CH SUPPORT, ENGINE 1 1

2 | C0143501020 |2t ZEX| 2E SCREW, HEX FLANGE HEAD CAP 2 2 [M10X1.5X20

_35_




4n =

4n

ZI (ENGINE)

| ol =l Hto| (REAR ENGINE BRACKET)

| =l 2Fo| (REAR ENGINE BRACKET) - 27

1
2
.4"’4,////,.
‘el ] 4 7 L7
A : 5805
B : 6530
HS BEHS =9 T2HQ'ty) H| 2D
Key Part No Par t Name A B Remark
1 6206111920 |2l &l X|X[CH SUPPORT, ENGINE 1 1
2 | C0143501020 |2t ZEX| 2E SCREW, HEX FLANGE HEAD CAP 2 2 IM10X1.5X20

_36_




ol X (ENGINE)

22 AO|X| (0IL GAUGE) - 28
22l AHOo|X| (0IL GAUGE)

) » AT
5 1 G 0
) ¥ 19|
Z1 NL 3
. v/ |g| \‘ /
3
FRAME 0 N o| No
—_—b
i ) |°
o
A : 5805
B : 6530
HS BEEHS =9 T2HQ'ty) H| 2D
Key Part No Par t Name A B Remark
(6204235341 |d7= DIPSTICK 1 1
(6204235440 |2 AHlO|X| Z7lo|= TUBE, OIL GAUGE 1 1
C0704621210 |2 & oo PLUG, EXPANSING 2 2

_37_



Ol = (ENGINE)

22 & H= (LUBRICATION OIIL PUMP) - 29

o
—_

ol

S& HIT (LUBRICATION OlIL PUMP)

=
A : 5805
B : 6530
HS BEEHS =4 TZH(Q'ty) Bl 11
Key Part No Part Name A B Remark
1 | C6207511201 |2Y &2 H= PUMP, LUBRICATION OIL 1 1
2 | C6207511610 |2 & = 7|0{ GEAR, LUBE OIL PUMP 1 1
3 | C0143500816 |2+ ZEX| 2 E SCREW, HEX FLANGE HEAD CAP 4 4 [M8X1.25X16
4 | C0143500825 |2 EHMXAl 2E SCREW, HEX FLANGE HEAD CAP 1 1 [M8X1.25X25
5 | €6691418230 |2+td& SPACER, MOUNTING 1 1

_38_




ol X (ENGINE)

10

2l ZF=Q|m (0IL FILLER PLATE) - 30

ol

2l =& (0IL FILLER PLATE)

0

™

(S5
e W 4 ?.’{ ;7/
LY,
W R $ s
vy ’ $ 24
7 gy )
P 4 ,f/// )
N
9
A S
i i )
7 s ,/// 5, 7
7 s V7 a
; 4 Ry
Al o / A, Y
el Vs 4«%"*4 7% 7%
ez voem il o5
7% .4 »
o // 7% s ) 7 ///,/
Y 7% ; 7t
L 4
4 £/ 2
',ﬁ.’ 7

A : 5805
B : 6530
HS FEEHS =34 T2(Q' ty) Hl 2
Key Part No Part Name A B Remark
1 | 6204216710 |7HH PLATE, COVER 1 1
2 | C6204216811 |7HAZ! GASKET, COVER PLATE 1 1
3 | C0143520814 |52 EEhX| 2 E SCREW, HEX FLANGE HEAD CAP 2 2 |M8X1.25X14
4 | C0704623016 [W=F Ol7| PLUG, EXPANSING 1 1

_39_



Ol = (ENGINE)

LAEE & 222 (0IL FILTER & OIL COOLER) - 31
22 E#E & 2222 (0IL FILTER & OIL COOLER)

_40_



ol X (ENGINE)

LAEE & 22 =2 (0IL FILTER & 0OIL COOLER) - 31
2eEE § 223 (0IL FILTER & OIL COOLER) - 31

A 1 5805
B : 6530
HS FEEHS =9 T2 Q' ty) Hl 2
Key Part No Part Name A B Remark
1 | C6002112110 (2 = & FILTER, LUBE OIL 1 1
2 | 6201515910 |&2& HE NIPPLE, HOSE 1 1
3 | €6205615400 |2 27 COOLER 1 1 OPTION
4 | €6205615410 [AHEZ COUPL ING 1 1 OPTION
5 | C6205615261 |HEZ COUPLING 1 1 OPTION
6 | C6205615271 | A HOSE 1 1 OPTION
7 | C6205615251 |HEZ COUPLING 1 1 OPTION
8 | 6205615281 |=A HOSE 1 1 OPTION
9 | C0728100259 |EH = CLAMP 4 4 OPTION

_41 -




ol X (ENGINE)

I AE (CONNECTION ROD AND PISTON) - 32
I AE (CONNECTION ROD AND PISTON)

2
4 @/
2 \
\ & 1
/5
; 5
—p 7
5\ : y
6\@
A : 5805
B : 6530
HS BEEHS =9 20" ty) H| 2
Key Part No Par t Name A B Remark
3800877 AE =g KIT, PISTON 4 4
1 | C6204312170 |EAE PISTON, ENGINE 1 1
2 | C0406503012 |AHHZ RING, RETAINING 2 2
3 | 6205312300 |HZA&E & =%t SET, PISTON RING 1 1
4 | C6204312410 |T|AE HI PIN, PISTON 4 4
5 | 6204313101 |[HYUE 2= ROD, ENGINE CONNECTING 4 4
6 | C6204313310 |SZEUX|SE SCREW, HEX FLANGE HEAD CAP 4 4
7 | €6204313410 |23 E H o BEARING, CONNECTING ROD 4 4

_42_




Ol = (ENGINE)

27 ¢ (ROCKER LEVERS) - 33
27 2 (ROCKER LEVERS)

A : 5805
B : 6530
HS f2E2HS =34 +Z(Q'ty) Bl 11
Key Part No Par t Name A B Remark
1 | C6204415110 |MEZE BRACKET, RKR LEVER COVER 1 1
2 | C6204415120 |MEZE BRACKET, RKR LEVER COVER 1 1
3 | C6204415500 |27 & = SHAFT, ROCKER LEVER 1 1
4 | C6221415310 (|2t EMX| 2EE SCREW, HEX FLANGE HEAD CAP 1 1
5 | 6202435410 |27 ¢ LEVER, ROCKER 8 8
6 | 06221415410 |22 o= =F L}A} SCREW, CROSSHEAD ADJUSTING 8 8
7 | €6221415420 |2 HE NUT, HEXAGON SLOTTED 8 8
8 | 6202435320 |&F A= & SPRING, COMPRESSION 3 3
9 | 6204415620 |=& CLIP 2 2
10 | C0143500865 |2 ZH!X| 2 E SCREW, HEX FLANGE HEAD CAP 5 5 |M8xP1.25x65
11 | C6204415710 |AS 2E SCREW, RKR LEVER ADJ 3 3

_43_




Ol = (ENGINE)

ZX| ZX| (SENSOR PLUMBING) - 34
Z+X| Zrx| (SENSOR PLUMBING)

A : 5805
B : 6530
HS 2E2HS =Y +2Z(Q' ty) Cf el
Key Part No Part Name A B Remark
1 ] C6151211230 |HZE NIPPLE 1 1
2 | 6162834810 |EH PLUG, PIPE 1 1

_44_




85 >{B{ (VALVE COVER) - 35
4 = e (VALVE COVER)

ol X (ENGINE)

PO R
‘ 5 BN /ot 7
% Bl ¥ - " 7R e
£ «' ; o ’ /// 7 :_///
.._)'_.":.,; B ; i Ve
. : ¥ 7
b P
A : 5805
B : 6530
HS BEHS =49 T2(Q'ty) H| D
Key Part No Par t Name A B Remark
1 | C6204118130 [ E b COVER, VALVE 1 1
2 | 6204118810 |¥E FHu{ JHAZ GASKET, VALVE COVER 1 1
3 | €6136118120 |&ZF HE NUT, HEXAGON 3 3
4 | 6136118130 |HetM WASHER, PLAIN 3 3
5 | C6136118142 |&IS &KX 2FAM [SOLATOR, NOISE 3 3

_45_




7 (OIL FILLER)

(o]
=

(ENGINE)

22 F+ (0IL FILLER) - 36

=1l

Remar k

£~
>
S 8 |o
[colmmTe] et
n O _.:o
<+
<t M
T
m]
s b

/ o
e
% -.#r.-n/..

-~

CAP, OIL FILLER
—46-

Par t Name

R

o]
Hi
o+

Part No
6130128610

of

-

i

1

Key




ol =l (ENGINE)
Yzt~ b= 2tAH (WATER OUTLET CONNECTION) - 37
Ly Z2t4= vl = A (WATER OUTLET CONNECTION)

A : 5805
B : 6530
kel =9 T2(Q' ty) Hl 2
Part No Part Name A B Remark
(6204116421 |'HZt4= v & CONNECTOR, WATER OUTLET 1 1
0143520820 |2t E&X| 2E SCREW, HEX FLANGE HEAD CAP 2 2 |M8X1.25X20
_47_




ol &I (ENGINE)

A2t HZ (WATER PUMP) - 38

H2t4= EH I (WATER PUMP)

A 1 5805
B : 6530
Hg| FIFHS =Y +Z(Q'ty) Bl 11
Key Part No Part Name A B Remark
3800883 Hzt HE X3 KIT, WATER PUMP 1 1
1 | C6204611601 |‘HZt= H= PUMP, WATER 1 1
2 | 6206611731 |HZt HIZ J|AZ] GASKET, WATER PUMP 1 1
3 | 0700003040 |0 & SEAL, O RING 1 1
4 | C0143520855 (=2t EMX| 2EE SCREW, HEX FLANGE HEAD CAP 3 3 |M8X1.25X55
5 | C0143500850 |2+ ETHX| S E SCREW, HEX FLANGE HEAD CAP 1 1 IM8X1.25X50
6 | C2873511470 |E21 PLUG 1 1
3800884 MMHAEE =gt KIT, THERMOSTAT 1 1
7 | C6004216120 |MHAEH (25 =A ZH THERMOSTAT 1 1
8 | €6140116331 [ZHAZl GASKET 1 1

_48_




HiZ7|of 20 (EXHAUST MANIFOLD) - 39
Bl 7o ZC (EXHAUST MANIFOLD)

Ol Xl (ENGINE)

%
A : 5805
B : 6530
HS FE8S =4 TZ(Q'ty) H| D
Key Part No Par t Name A B Remark
1 | C6204135110 [ufZ|oj Z=O MANIFOLD, EXHAUST 1 1
2 | €6205115810 [8HZ]| ZHAZ] GASKET, EXHAUST 1 1
3 | C0143501045 |52t ZEHX| 2 E SCREW, HEX FLANGE HEAD CAP 8 8 |M10X1.5X45

_49_




| (ENGINE)

—

2 A A (BALANCE ASS'Y) - 40

2l

A (BALANCE ASS'Y)

#

_50_



Ol Xl (ENGINE)

S Az (BALANCE ASS'Y)

YA A (BALANCE ASS'Y)
HS 2E2HS =4 T2(Q ty) H 2

Part No rt Name A B Remark

1 | 0402001638 |=alm PIN, DOWEL 2 2 |D16X38

2 | C0700072012 |0 & SEAL, O RING 1 1

3 | C0143500840 |2+ EEX| S E SCREW, HEX FLANGE HEAD CAP 9 9 |M8X1.25X40
4 | C6204319301 |2 A =gt BALANCE, ASS'Y 1 1

5 | C0143500835 |2+ EEHX| 2 E SCREW, HEX FLANGE HEAD CAP 1 1 [M8X1.25X35
6 | £6204319340 |Z&|0|E PLATE 1 1

7 | €6204319440 |= SHAFT 1 1

8 | 6204316320 |=20|FA| BUSHING 1 1

9 | €6204319240 |7]104 GEAR 1 1 IM2.5 719
10 | C0143500835 |2 Z#X| 2 E SCREW, HEX FLANGE HEAD CAP 1 1 [M8X1.25X35
11 | £6204319330 [Z=zl0lE PLATE 1 1

12 | €6204319450 |5 SHAFT 1 1

13 | 6150316120 |=Z2}0|FA| BUSHING 1 1

14 | C0402500308 |l = PIN, DOWEL 1 1 [D3X8

15 | £6204319230 |7]0] GEAR 1 1 [M2.5 735
16 | 6204319310 [WHA F =gt BALANCE, SHAFT ASS'Y 1 1

17 | 6204319210 7104 GEAR 1 1 [M2.5 712
18 | C0401000310 |7]0| KEY 1 1

19 | 06204319131 [HWRAHA = BALANCE, SHAFT 1 1

20 | C6204211480 |Z=2}0|FA| BUSHING 2 2

21 | 6204211440 |Z=2l0|FA| BUSHING 2 2

22 | C6204319321 |WEA = =gt BALANCE, SHAFT ASS'Y 1 1

23 | £6204319220 |[7|0] GEAR 1 1 [(M2.5 712
24 | C0401000310 |Z|O| KEY 1 1

25 | 6204319131 [HEHA F BALANCE, SHAFT 1 1

26 | 6204211470 |Z=2I0|FA| BUSHING 2 2

27 | C6204211440 |=2}0|FA| BUSHING 2 2

28 | C0143500816 |2 EHX| =E SCREW, HEX FLANGE HEAD CAP 3 3 |M8X1.25X16
29 | 6204319150 [Z¢:0lE PLATE 1 1

30 | C0704370108 |Z2{1 PLUG 6 6

31 | C6204219340 |HHA sHFE HOUSING, BALANCE 1 1

_51 -




il ZI (ENGINE)
=l 2A (TUBE SUCTION) - 41
E<& ZA (TUBE SUCTION)

i,

(TIGHTENING TORQUE 27~34Nm)

—

(IGHTENING TORQUE 27~34Nm)

A : 5805
B : 6530
HS Bz =9 T2Z(Q'ty) H| D
Key Part No Part Name A B Remark
1 | C6204516170 |= &zt TUBE, SUCTION 1 1
2 | C6204516122 |0 & SEAL, O RING 1 1
3 | C0143500814 |52zt ZEHX| 2 E SCREW, HEX FLANGE HEAD CAP 1 1 [M8X1.25X14
4 | C0143500845 |2t ZTUX| 2 E SCREW, HEX FLANGE HEAD CAP 1 1 |[M8X1.25X45

_52_




ol =l (ENGINE)
Za e ZtA (FRAME) - 42
=l ZA (FRAME)
=Gasket Shall be cut to be even level
to the rear face of cylinder block
-
Differrence between RFOB and
rear of frame should be within 0.15%mm
Cylinder Block }<«—RFOB
«— Difference
Rear face of frame
(TIGHTENING TORQUE 27~34Nm)
A : 5805
B : 6530
| REUS E o S2(Q' ty) H|
Key Part No Part Name A B Remark
1 | €8853319223 |7 A%l GASKET 1 1
2 | £6204215690 =z FRAME 1 1
3 | C0143500890 |§2+ Z2Hx| 2E SCREW, HEX FLANGE HEAD CAP 19 19 [M8X1.25X90

_53_



ol &I (ENGINE)

2™ A (PAN OIL) - 43

2l A (PAN OIL)

F0

% APPLY LIQUID GASKET
ON SURFACE OF OIL PAN
: (See Page9)

6
(TIGHTENING TORQUE 44.1~58.8Nm)

!
=

(TIGHTENING TORQUE 27~34Nm)

A : 5805
B : 6530
HS FEHS =49 T2(Q'ty) Bl 11
Key Part No Part Name A B Remark
1 | C6204215620 |2 PAN, OIL 1 1
2 | C0143500830 (&2 ETX|l =2 E SCREW, HEX FLANGE HEAD CAP 4 4 [M8X1.25X30
3 | C0143500825 [=2+ ZEHX| 2EE SCREW, HEX FLANGE HEAD CAP 4 4 [M8X1.25X25
4 | C0143500805 |2 EHMXA 2 E SCREW, HEX FLANGE HEAD CAP 14 14 |M8X1.25X105
5 | €0700502216 |2+M WASHER 2 2
6 | 6204215180 |E2 PLUG 2 2

_54_




Ol Xl (ENGINE)

Eto|E A (PLATE) - 44
E80|E ZtA (PLATE)

YR APPLY LIQUID GASKET
ON REAR SURFACE OF
CYLINDER BLOCK, FRamE | FRONT

A 1 5805
B : 6530
Hg| FEFHS =9 TZ(Q'ty) Bl 11
Key Part No Part Name A B Remark
1 | €6204214330 |Z=I0lE PLATE 1 1
2 | C0143501025 |2+ ETX| 2 E SCREW, HEX FLANGE HEAD CAP 17 17 [M10X1.5X25
4 | 8853319224 |7 A7l GASKET 1 1
5 | 6204214390 |AHIOlA HOLDER 1 1
6 | C0143500825 |2+ Z2X| 2 E SCREW, HEX FLANGE HEAD CAP 5 5 |M8X1.25X25
7 | €6140211341 |2 Al SEAL, REAR 1 1

_55_




